
H8               April 2024

 Index  Package / Order
 No. Part No. Reference    Description 

 
 1.   11-051117-001  Hex Head Cap Screw (M6 X 100 MM) 
 2.   11-052008-000  (M6) Flat Washer
 3.   55-279326-009  Rear Guard Plate Complete w/Brackets and Hardware
 4.   55-279325-009  Ball Return Rear Plate Complete w/ Brackets And Hardware
 5.   11-051010-000  Hex Head Cap Screw (M8 X 20 MM)
 6.   11-052003-000  Flat Washer (M8)
 7.   11-051744-000  Locknut (M8) 
 8.   55-099065-001  Ass’y - Guard Bracket
 9.   11-052019-001  Flat Washer (M10)
 10.  55-279371-001  Assembly Guard Rear Holder Plate
 11.  11-052953-000  Screw Socket Flat Head
 12.  55-279512-000  Threaded Pin
 13.  11-051743-000  Locknut (M6)

Rear Guards - Lower Guards and Brackets



April 2024           H9 

Rear Guards - Lower Guards and Brackets


